

TEST REPORT

December 18, 2023

Serfloor Australia
1-2/151-159 Princes Highway
HALLAM VIC 3805Your Reference: 1-2/151-159 Princes Highway, Hallam VIC
Job Number: 71096

In accordance with your instructions, Airsafe tested samples for the determination of Crystalline Silica in bulk materials from the above site.

The following samples were processed on the dates indicated.

Samples:	1 Sample
Date of Sampling:	06/12/23
Date of Analysis:	18/12/23
Date of Preliminary Report Sent:	Not Issued

The results and associated quality control are contained in the following pages of this report.

Should you have any queries regarding this report please contact the undersigned.

Regards
AIRSAFE LABORATORIES PTY LTDMatthew Shaw
Analyst

PROJECT: 1-2/151-159 Princes Highway, Hallam VIC**JOB NO: 71096**

Sample No	Location/Reference	Quartz content (estimated wt%)
71096-1	Engineered Hybrid Click Lock Flooring 5mm SPC core with 2mm IxPE underlay	Below limit of detected

- Method:** The sample was analysed by X-ray diffraction to determine the minerals present. Quartz was not detected in the sample. Its detection limit was determined by reference to XRD measurement a pure quartz standard. The detection limit was corrected by the X-ray absorbency of the sample, which was calculated from its mineralogy.
- Sampling:** Samples have been analysed on an “as received” basis. All sampling conducted by the customer. All data supplied by the customer.
- Comment:** Quartz is a hard crystalline mineral made of silica. For crystalline silica to become “respirable”, it must be disturbed in such a fashion that a fine dust (particle size less than 10 µm) is formed in the atmosphere.
- Note:** The results relate only to the samples tested. The results of the tests, calibrations and/or measurements included in this document are traceable to Australian/national standards.

ANALYSIS RESULTS – APPENDIX A

Crystalline Silica Report: JL5404-1**CLIENT:** Airsafe Laboratories Pty Ltd**ATTENTION:** Matthew Shaw**YOUR REF:** 71096**CLIENT CONTACT:** 02 9555 9034**RECEIVED IN LAB:** 7 December 2023**DATE ANALYSED:** 11 December 2023**PROCEDURE:**

The sample was analysed by X-ray diffraction to determine the minerals present. Quartz was not detected in the sample. Its detection limit was determined by reference to XRD measurement a pure quartz standard. The detection limit was corrected by the X-ray absorbency of the sample, which was calculated from its mineralogy

RESULTS:

Sample ID	Crystalline Silica (Quartz) Content (wt%)
Engineered Hybrid Click Lock Flooring, 5mm SPC core with 2mm IxPE underlay	Not detected

Testing Officer: Michael Till (Senior Mineralogist)

The estimated detection limit is 0.2%

JL5404-1 71096 hybrid flooring Report Date: 18 December 2023

Page 1 of 1